Water Supply Engineering
Prof. Manoj Kumar Tiwari
School of Water Resources
Indian Institute of Technology, Kharagpur

Lecture-38
Sludge Management
Hi friends and welcome back so the topic for discussion in this week was disinfection which
we have already discussed. We did talk about the basics of disinfection in the first lecture of
the week and then we discussed about the chlorination process in a bit detail in the second

lecture. And in the last lecture we talked about the alternate disinfection processes which are

the ozone and UV.
(Refer Slide Time: 00:46)

@‘@ R R R R B R\

CONCEPTS COVERED

» Drinking Water Treatment Sludge
» Sludge Composition

» Sludge Processing and Management
» Sludge Dewatering and Drawing

» Sludge Disposal and Reuse

Now we are going to discuss the Sludge Management aspect which is also one of the
components of that in fact produces during the water treatment. So, we will be talking about
the drinking water treatment sludge what is the typical composition the processing and
management of the sludge. Then, the steps that are usually taken like the dewatering and
drying and the thickening process. And then, we will be talking about the sludge disposal and
reuse.

(Refer Slide Time: 01:18)



Solids Residual (Sludge) in Drinking Water Treatment systems are generated at:
o Screening (if being used)

o Sedimentation (or Flotation)

o Filter Backwash

o Any additional chemical treatment producing sludge

Pl O

So, to start with, usually the sludge stream which is basically the solid residuals in drinking
water treatment systems are generated either at screening, if screening is being used. But as
we discussed earlier that screening is very rarely used. So, like most cases we do not have
screens coming out at the drinking water treatment plant. And if it does come it will just go to
the landfill usually. Then we have the sedimentation or floatation process whatever we are

using.

So like the as we discussed that during clarification or sedimentation process, the solids settle
at the bottom and then, sludge is collected. So, that is the major component of sludge that
produces from the conventional treatment systems. The sludge coming through the
sedimentation process and if floatation is being used then it is from the flotation process. We

will talk about the flotation briefly in the next class though.

Then, the solids are solid residuals come from the filter backwash as well because the micro
flops that get retained during the filtration stage and then when we back was the filter the
back was spent or the wash water which is collected contains lot of solids so that wash water
might be like settled and whatever residue comes so that is also a component of the sludge.
and any additional chemical treatment that produces sludge so like if we are using say

softening process or some other processes so they also generate sludge.

So that can also be a component which of the sludge okay. So, practically like if you see a
treatment system whether we go for pre oxidation or pre chlorination and then, we add

coagulant and we go for flocculation process and then the decantation or the sedimentation



stage produces sludge which come which comes to this sludge treatment stage. And after the
filtration also the backwash, the settled mass in the spent water or the wash water also comes
to the sludge stage. So, we will be practically talking about this component in this particular
class.

(Refer Slide Time: 03:42)

‘PPR L QHI SO BN

Drinking Water Treatment Sludge Production

» Majority of the sludge from drinking water treatment is separated in clarification operation which

may rely on settling, dissolved air floatation (DAF), or direct filtration through a granular medium.

» Typically, settled sludge production equates to 0.1 to 3% (v/v) of the raw water throughput.
However, the volume of sludge generated depends on the plant production, amount of coagulant

or other treatment chemical added (dose), and amount of suspended solids in the source water.

» Specific gravities of the “bulk” sludge typically ranges between 1.002 to 1.06, while values as hig

as 1.3 are also reported.

Now the in the drinking water treatment systems, majority of sludge is produced from the
clarification operation okay, which rely either on settling or dissolved air flotation. But
sometimes the direct filtration through a granular media so then, it will mostly be coming into
the backwash of the filter. The average sludge production is approximately 0.1 to 3% volume

by volume of the raw water throughput.

So, whatever raw water is fed to a system or a drinking water treatment system almost 0.123
percent of the water comes out as sludge. Now water comes out as sludge means because we
are saying because large portion of sludge is in fact water. The solid contained in this are
limited okay. So, the volume of the solid generate that will depend on the plant production
how much amount is, how much amount of water the plant is handling. Then, amount of

coagulant or other treatment chemicals added.

So, like if you are using iron or lime so how much chemical we are adding because all that
eventually settles and appears as sludge okay and the amount of suspended solid present in
the source water. So, if there are a lot of suspended solids, we are going to get more amount
of sludge if there are limited volume of suspended solids, limited concentration of suspended

solids so then, relatively less sludge will be produced.



The specific gravity of the bulk sludge that we get is typically reported between 1.0021to
21.06 and the water content is also very high okay. So, the solid content typically are very
poor 0.5 to 2 percent solids and rest is predominantly water and that leads the lesser bulk
density whereas the density of solids or the specific gravity of solids are higher than 2 okay.

In some cases even the like bulk density is also reported as high as 1.3. But that is rare cases.

Generally, it is between 1.002 to 1.06, the backwash residuals are also very dilute because
less amount is trapped in the filter. Filter already receives water which is clarified earlier. So,
less amount of water less amount of this particulate or the micro flocks are retained on the
filter. And when we backwash with a relatively large volume of water of course it's not that
large, but in comparison to whatever is trapped so that results in low concentration. So,

around 50 to 400 milligram per liter suspended solids come in the backwash water.
(Refer Slide Time: 06:26)
“rPR P QEI SO T

Drinking Water Treatment Sludge Production

Typical Chemical Coagulation Sludge Volumes

Average Water | Water Treatment | Typical Sludge Average Sludge
Population Served Treatment Plant | Plant Design Flow | Volume Range Volume
Range Flow (MGD) (MGD) (GPD) (GPD)
1,001 to 3,300 023 0.7 7-2,600 770
3,301 to 10,000 0.7 18 18-6,700 2,000
10,001 to 25,000 21 48 48-17.800 5,300
25,001 to 50,000 5 11 110-40,900 12,100
50,001 to 75,000 88 18 180 - 66,800 19.800
75,001 to 100,000 13 26 260 - 96,600 28,600
100,001 to 500,000 27 51 510- 189,400 56,200
500,001 to 1,000,000 120 210 2,100 - 779,900 231,300
Greater than 1,000,000 270 430 4.300- 1,596,900 473,500

Source: U.S. EPA, 1993.
MGD - Million gallons per day.
GPD - Gallons per day.

So if we see the typical chemical population sludge volume, that is being produced this is
basically from the US EPA. So, depending on the range of the population serves the average
plant what flow the water treatment plant design, so water treatment plant is designed say for
these flows okay this is in MGD million gallon per liter million gallons per day came. So,

typically the average sludge volume in gallons per day is this much. So, as per US EPA we
can convert gallons to liter.

(Refer Slide Time: 07:05)



‘PR L QHlI SO EN

Drinking Water Treatment Sludge Composition

» Drinking water treatment processes produce sludge mainly containing the precipitated chemical

additives (coagulant and flocculant) and removed contaminants.
» Water treatment sludges typically comprise:
O Naturally-occurring colloidal and other particulate matter (e.g. silt, clay, algae)
O Dissolved natural organic matter (NOM) (e.g. humic acids, fulvic acids)
O Precipitated water treatment chemicals (iron or alum hydroxides, lime, polymers etc)
O Oxide precipitates of inorganic species dissolved in the raw water (e.g. iron, manga

O Filter media flushed out during backwashing

The sludge which is produced the composition varies on several factors okay. It varies on
whatever what type of sediments are present in the water, what type of chemicals we are
adding okay. And then, because essentially the composition of the sludge and particularly the
dry solids present in the sludge or solid fraction of the sludge will depend eventually on what
we are adding that is what is going to come okay. So, sludge will be mainly containing the
precipitated chemical additives whatever covalent or flocculent we are adding and the

removed contaminants.

So, what whatever the nature of the solids present in the water, they will get precipitated or
they will get removed through the precipitation process or through the settlement process. So,
they come as sludge. So, water treatment sludge typically comprised these naturally occurring
colloid and other particulate matter like silt clay, algae. It will be having some dissolve

natural organic matter humic acids and fulvic acids.

It will have some precipitated water treatment chemicals so alum or iron hydroxide whatever
we are adding. If lime we are adding, some polymers we are adding. So, it will have all these
compounds, it may have oxidized precipitates of inorganic species dissolved in the raw water
like iron and magnesium precipitates okay. And it may have filter media because sand might
also gets, some part of sand might get flushed out during the process of back washing. So it
may contain the filter media as well. So, these are the major constituents of this sludge.
(Refer Slide Time: 08:44)



Drinking Water Treatment Sludge Processing and Management

» Due to high water content, conventional water treatment sludge usually requires additional processing

such as thickening, dewatering, or drying prior to reuse or disposal.

» Sludge thickening is a process in which the solids concentration is increased and the total sludge volume
is correspondingly decreased, but the sludge still behaves like a liquid instead of a solid. Thickening
commonly produces sludge solids concentrations in the 3% to 5% range, whereas the point at whj

sludge begins to have the properties of a solid is between 15% and 20% solids.

» Further, sludge dewatering aims separates liquid and solid phase attempting the least possil

moisture in the solid phase and the lowest possible solid particle residues in the separateg

» Because of their low solids content, the conventional water treatment sludges are d
In case of lime softening process is used, softening sludge settles to a solids conte/

15 percent, and thus easier to dewater and compact than coagulation sludge (ASCH

Of course, the concentration depends on the initial characteristic of the water the amount of
chemical that are being added so the concentration will vary based on those. But composition
wise it is to have those compounds. Now the sludge that is generated is basically processed
through thickening dewatering or drying process and drying stages okay. Generally, through
thickening and dewatering stages it needs to be dried in fact before it goes to reuse our

disposal.

So, why that is essential because as we were just discussing the water content is very low, 0.5
to 2%, solid content is very low 0.5 to 2%. Water content is very high so it is practically
liquid. So, that needs to be like if you want to handle that as a solid waste or convert it to a
solid material so we need to dewater that. We need to increase the solid content and reduce
the water content in the sludge. So, for the for that purpose, we use thickening dewatering or

drying processes.

So, sludge thickening is basically the process in which the solid concentrations are increased
and this is increased to a range of around 3-5 percent okay solid content so earlier like we just
said that it is in the range of 0.5 to 2 now we increased that in the range of 3 to 5 percent
range. But this 3 to 5 percent range increase in the solid, reduces the water volume

substantially. So, it will be basically decreasing the total sludge volume.

And but sludge will still behave like a liquid because in order to for sludge to behave as a
solid, the water the solid content has to be increased by around 15 to 20 percent okay. But it

is still in the 3 to 5 percent range so it still behaves like liquid. So, the next step generally



which is followed is the sludge dewatering. We further try to concentrate that and in the
dewatering process we aim that liquids and solid phase are separated to the least possible
residual moisture in the liquid, in the solid phase and lowest possible solid particles in the
liquid phase.

So, we want to like that when we are separating when we are facing out liquid and solid
separately so we want minimum solid to go in the liquid channel. And we want mini liquid to
come in the solid medium okay. So, the moisture content in the solid we want less and the
solid content in the liquid or the drainage which is coming out, we want again that also we
want minimum. So, because of their low solid content this conventional water treatment

sludge are difficult to dewater.

In case of lime softening process is used this softened lime sludge is in fact better to dewater
it has solid content ranging from 2 to 15 percent. So, it is easier to dewater and generally
compact then the coagulation sludge.

(Refer Slide Time: 11:50)

‘PRI VAL LONS,

Drinking Water Treatment Sludge Thickening and Dewatering

» Several devices are used to separate the solid and liquid phases of water treatment plant sludge, and
the majority rely on either density differences or physical retention of particles on a filter. Common

methods or devices include:
o Gravity thickening
o Gravity belt thickeners
o Centrifuges
o Vacuum filters
o Filter presses
o Lagoons
Sludge drying beds

Freeze-assisted drying beds

But conventional water treatment which is basically the sludge coming from the coagulation
flocculation process, it is rather more difficult to dewater because of the nature of the sludge
and the specific gravity is also not that high. So, there are a variety of devices which are used
for this purpose for the thickening and dewatering purpose okay. So, we have gravity
thickness, gravity belt thickeners, centrifuge vacuum filters, pressure filters then lagoons then
sludge drying beds are there okay. So, these are variety there are like, several processes.
(Refer Slide Time: 12:20)



S E R R P AR N

Sludge Thickening

» Thickening operations increase the solids fraction of the sludge, and provide a more consistent sludge

stream to the downstream dewatering operation.

» Thickening may be carried out by gravity sedimentation, floatation, or by mechanical means like

gravity belt thickening. Of these alternatives, gravity thickening is the most prevalent in industry.

FEE

H ‘ EFFLUENT
]
: ¢
9% | f——r—" i=——=
\ ~480% of water removed | | , " ”i ol
! : il i 3 | FeeD 2NE
! } ¢ { | i
:

100%

Now, sludge thickening, if you see, so it is basically like, we have either gravity thickening or
mechanical means of sludge thickening okay. So, gravity sedimentation is simply like we put
this to a gravity system we increase the residence time and that in the top, we will see that it
is a clear zone why it it it will actually start settling. In the top will see a clear zone. Then,
there would be some feed zone and particularly like, in the bottom it gets compacted during

the sludge concentration here is going to be very high here, it is going to be moderate.